CITY OF YUBA CITY ORDER NO. R5-2007-0134-01
WASTEWATER TREATMENT FACILITY NPDES NO. CA0079260

c. Groundwater Monitoring. To determine compliance with Groundwater

Limitations V.B., the Discharger shall implement the Hydrogeologic Assessment
Work Plan (dated 2 August 2004) that was submitted to the Regional Water
Board on 3 August 2004. All monitoring wells shall comply with the appropriate

_standards as described in California Well Standards Bulletin 74-90 (June 1991) =

and Water Well Standards: State of California Bulletin 74-81 (December 1981),
and any more stringent standards adopted by the Discharger or County pursuant
to CWC section 13801.

The Discharger, after 1 year of monitoring, shall characterize natural background
[...]
Table F-19. WQBEL Calculations for MBAS ...ttt neeee e F-60
Table F-20. WQBEL Calculations for Nitrite ........oeeveiieeeeiiieeee e F-60
Table F-21. WQBEL Calculations for Tetrachloroethylene ........ccooveevieiiiicccceieeee F-61
Table F-22. WQBEL Calculations for Thallium .........cooeeeiiiiiier e e F-61
Table F-23. WQBEL Calculations for Zinc Using Dynamic Modeling ......cocuvuieeeiiireeeieniinnns F-61
Table F-24. Summary of Water Quality-based Effluent Limitations .........cccocoeeeeeeiiiennieiinnne F-61

Table F-25. Comparison of Parameters Regulated For Discharges from the City of Yuba City
...................................................................................................................................... F-66



CITY OF YUBA CITY ORDER NO. R5-2007-0134-01
WASTEWATER TREATMENT FACILITY NPDES NO. CA0079260

Table F-26. Summary of Projected Average Downstream Concentrations and Mass Loadings

...................................................................................................................................... F-73
Table F-27. Comparison of Current Treatment Costs to Other Treatment Alternatives....... F-76
Table F-28. Summary of Economic Impact RESURS........covviiieiiiceeieiee e, F-76
Table F-29. Comparison of the Environmental Benefits and Socio-Economic Impacts....... F-78
Table F-30. Performance-Based Calculations for Lead.......ccccccoviiiiniiiiicieereneeer s F-80
’Fa-bl'e*F'r3'1i'*'Summary'of*Final“EfﬂuenH;imitations-:;::::.:.'::;;::;;.;...::.:.;:.:..-::;:;'.:::: ................ F-84-- - - s
Table F-32. Interim Effluent Limitation Calculation Summary ........cccceceviiiiiiciccinni e, F-83

List of Figures

Figure F-1. Feather River at Shanghai Falls lllustrating the Mixing Zone Sizes .................. F-28
Figure F-2. Lead Probability POt ... et e e F-85

Figure F-3. WET Accelerated Monitoring FIow Chart .........cccoerrriiimieiiiiceciie e, F-105



CITY OF YUBA CITY ORDER NO. R5-2007-0134-01
WASTEWATER TREATMENT FACILITY NPDES NO. CA0079260

ATTACHMENT F — FACT SHEET

As described in section Il of this Order, this Fact Sheet includes the legal requirements and
technical rationale that serve as the basis for the requirements of this Order.

This Order has been prepared under a standardized format to accommodate a broad range of

~discharge requirements-for Dischargers-in California.~Only-those sections-or-subsections-of -

this Order that are specifically identified as “not applicable” have been determined not to apply
to this Discharger. Sections or subsections of this Order not specifically identified as “not
applicable” are fully applicable to this Discharger.

I. PERMIT INFORMATION

The following table summarizes administrative information related to the facility.

Table F-1. Facility Information

NPDES No. CA0079260

Discharger City of Yuba City

Name of Facility Wastewater Treatment Facility
302 Burns Drive

Facility Address Yuba City, CA 95991
Sutter County

Facility Contact, Title |\, b | ewis, Director of Utilities, (530) 822- 4319

and Phone

Authorized Person to

Sign and Submit William P. Lewis, Director of Utilities, (530) 822- 4319
Reports

Mailing Address Same

Billing Address Same

Type of Facility Publicly Owned Treatment Works (POTW)

Major or Minor Facility Major
Threat to Water Quality | 1
Complexity A
Pretreatment Program Y
Reclamation

Requirements
Facility Permitted Flow | 10.5 million gallons per day (mgd) average dry weather flow

Not Applicable

Facility Design Flow 10.5 mgd average dry weather flow
Watershed Sacramento River

Receiving Water Feather River

Receiving Water Type Inland surface water

A. The City of Yuba City (hereinafter Discharger) is the owner and operator of the City of
Yuba City Wastewater Treatment Facility (hereinafter Facility), a Publicly Owned
Treatment Work (POTW).

Attachment F — Fact Sheet . E-4



CITY OF YUBA CITY ORDER NO. R5-2007-0134-01
WASTEWATER TREATMENT FACILITY NPDES NO. CA0079260

For the purposes of this Order, references to the “discharger” or “permittee” in
applicable federal and state laws, regulations, plans, or policy are held to be equivalent
to references to the Discharger herein.

B. The Facility discharges wastewater to the Feather River, a water of the United States,
and is currently regulated by Order R5-2003-0085 which was adopted on 6 June 2003
~andexpires on"1 June 2008. T ' o ' T

C. The Discharger petitioned the State Water Board to review the decision of the Regional
Water Board regarding final adoption of Order No. R5-2003-0085 and the associated
Cease and Desist Order No. R5-2003-0086 (CDO). The basis of the Discharger's
petition was primarily related to the effluent limitations for most non-conventional and
toxic pollutant parameters contained in the Order. To address the petition, the State
Water Board adopted Order WQO 2004-0013 on 22 July 2004, remanding the Order
and the CDO to the Regional Water Board for modifications.

The Regional Water Board is reissuing Order No. R5-2003-0085 to address the
technical issues that were raised in the petition and addressed in the remand. Although
Order No. R5-2003-0085 expires on 1 June 2008, the Regional Water Board is revoking
and reissuing Order No. R5-2003-0085 due to the significant number of issues and
changes to be made to Order based on the remand, as well as the request by the
Discharger to expand operations at the Facility. In accordance with 40 CFR
§124.5(c)(1), a new Report of Waste Discharge (application) is required when a permit
is revoked and reissued.

D. The Discharger submitted a new Report of Waste Discharge, and submitted an
application for renewal of its Waste Discharge Requirements (WDRs) and National
Pollutant Discharge Elimination System (NPDES) permit on 18 July 2006. Prior to and
after the petition of Order No. R5-2003-0085, the Discharger provided to the Regional
Water Board several technical analyses and studies related to the issues raised in the
petition. As agreed upon prior to submission of the new Report of Waste Discharge, the
Discharger did not resubmit analyses and studies, however the Regional Water Board
utilized the information in these analyses and studies as necessary while developing
this Order.

As part of the new Report of Waste Discharge, the Discharger provided a capacity
evaluation for expansion of their existing Facility (with a dry weather design flow of

7.0 mgd) to provide wastewater treatment for an average dry weather flow of 10.5 mgd.
The Discharger provided an antidegradation analysis as part of its application to
demonstrate that the increased Facility capacity is consistent with federal and State
antidegradation requirements. The Discharger’s report of discharge also included the
following additional information:

Mixing Zone Analysis

Assimilative Capacity Tables

Metals WQBEL Calculations

Dynamic Model Results for Ammonia and Copper

Attachment F — Fact _Sheet F-5



CITY OF YUBA CITY ORDER NO. R5-2007-0134-01
WASTEWATER TREATMENT FACILITY NPDES NO. CAD079260

. Water Effects Study Plan.

The Regional Water Board reviewed the Discharger’s Report of Waste Discharge,
including the additional information described above, and provided comments to the
Discharger on 19 January 2007. A response was provided by the Discharger on
1 February 2007, including updates to the mixing zone analysis, dynamic model, and

-~ water effects study plan. Discussion of the Regional Water Board’s commients and
conclusions related to the additional information and studies are provided in Section IV
of this Fact Sheet. On 20 February 2007, the Regional Water Board formally notified
the Discharger that the Report of Waste Discharge was deemed complete.

E. On 5 December 2005, a permit site visit was conducted to observe operations and
collect additional data to develop permit limitations and conditions. Details from the
December 2005 site visit and subsequent meetings with the Discharger after the State
Water Board remand that affect Order requirements are discussed when applicable
throughout this Fact Sheet.

F. The Regional Water Board adopted Order No. R5-2007-0134 on 25 October 2007. The

permit was subsequently petitioned by the California Sportfishing Protection Alliance,
and on 18 November 2008, the State Water Board adopted Order WQ 2008-0010
remanding the permit back to the Regional Water Board. The State Water Board
remand required the Regional Water Board address items related. to the mixing zone
and diffuser, modify the monitoring and reporting requirements for Discharge Point 002,
and remove the effluent limits based on the Lower Yuba River Accord. On

; 28 January 2010, the Regional Water Board adopted Order No. R5-2010-0007

i amending Order No. R5 2007-0134 in accordance with State Water Board Order WQ

' 2008-0010.

Il. FACILITY DESCRIPTION

The Discharger provides sewerage service for the community of Yuba City and serves a
population of approximately 52,000. The Facility design average dry weather flow

! capacity is 10.5 mgd. In addition, the Facility accepts septage from unsewered portions of
! Sutter and Yuba Counties. The current residential monthly sewer fee for a single family

1 dwelling is $27.62. The current hook-up/capacity fee is $5,100 per single family dwelling
(plus costs associated with installation of onsite pipelines and the pipeline from the sewer
main to the home).

Treated municipal and industrial wastewater is discharged to the Feather River or to

disposal ponds within the levee on the eastern side of the Feather River. The Facility also

uses treated wastewater for landscape irrigation of 3.5 acres at the Facility. The Report of

Waste Discharge estimates the seasonal dependent annual average daily volume used for
i irrigation to be 0.10 mgd.

A. Description of Wastewater and Biosolids Treatment or Controls

In 2005 the Discharger completed an upgrade of the Facility to meet current and future
demands. The treatment system at the Facility currently consists of bar screens,

Attachment F — Fact Sheet F-6



CITY OF YUBA CITY ORDER NO. R5-2007-0134-01
WASTEWATER TREATMENT FACILITY i NPDES NO. CA0079260

‘ aerated grit removal, primary sedimentation, pure oxygen aeration, secondary

| sedimentation, chlorine disinfection, and dechlorination using sodium bisulfite. In

1 addition, pH adjustment with sodium hydroxide solution is performed as needed in the
chlorine contact basins. Nutrients (aqueous ammonia and ammonia polyphosphate)
are added at the inlet box to aeration basins on an as-needed basis to ensure adequate
food-to-microorganisms ratio in the activated sludge process due to nutritionally dilute

““industrial discharges. Approximately 50 percent of the biochemical oxygendemand -
loading to the Facility is from one significant industrial user (Sunsweet Growers) that
discharges a nutritionally dilute industrial discharge.

Biosolids are thickened using dissolved air flotation thickeners, and then anaerobically
digested. Digested biosolids are dewatered by belt press and/or drying beds, and
disposed of off-site as landfill cover material. The Facility is also equipped with three
composite bed biofilters that are used to control odors from headworks, primary
sedimentation, and dewatering building operations.

The Discharger Report of Waste Discharge included a Capacity Evaluation that was
prepared in June 2006 subsequent to completion of the 2005 Facility upgrade. The
evaluation examined each of the unit processes to determine the limiting unit process in
terms of flow capacity. This evaluation concluded that the upgraded Facility is capable
of handling and treating 10.5 mgd of average dry weather flow. The limiting unit

: process was determined to be primary sedimentation. Upon review of the Capacity

! Evaluation submitted by the Discharger, the Regional Water Board concurs with the

‘ study conclusions.

As described above, effluent from the Facility may be directed to one or more of six
disposal (percolation) ponds. Each disposal pond is roughly 1 million square feet in
size; the total capacity of the six disposal ponds is approximately 179 million gallons. At
the ponds, the depth to groundwater is approximately 30 feet. The Facility can
discharge to any pond at any time. There is no operational plan on which disposal pond
to use and when. The Facility’s goal is to have all disposal ponds dry by 1 November of
! each year. According to the Report of Waste Discharge, the annual average flow to the
i disposal ponds is 5.41 mgd calculated from days discharge was to the ponds.

The six disposal ponds are at varying elevations such that the flow will cascade from the
first pond to the last pond depending on the water level of the pond (pond 1 is the
highest elevation and pond 6 is the lowest elevation). When flooding occurs pond 6 will
receive flood waters first, then pond 5, etc. Pond 6 previously had a discharge point to
the Feather River, but this discharge point has been removed and no longer exists.

The following description of disposal pond operation was provided by the Discharger:

“Yuba City currently uses the effluent ponds during planned maintenance
of process units such as the chlorine contact basin. In addition, the
effluent ponds are used to protect the Feather River water quality in the
event permit requirements can not be achieved. Finally the ponds provide
permit compliance reliability.

Attachment F — Fact Sheet F-7



CITY OF YUBA CITY
WASTEWATER TREATMENT FACILITY

ORDER NO. R5-2007-0134-01
NPDES NO. CA0079260

The ponds are located between the two main east and west levee banks

within the Feather River floodway however; they are above the physical

ordinary high water mark (elevation). Discharge to the ponds occurs from

underground piping to outlets near the center of the ponds. The water

then percolates through the ponds with corresponding evaporation. The

ponds may collect rain water during the winter months however scheduled
~ maintenance does not occur during the winter months:

Ponds can be operated in series from north to south, or flow can be
directed to any individual pond. In order to reduce impacts from weeds
and mosquitoes, ponds are normally supplied water individually to “flood”
weed and plant growth, and to allow mosquito fish to be added as soon as
possible.”

B. Discharge Points and Receiving Waters

1. The Facility is located in Section 7-010-001, T15N, R3E, MDB&M, as shown in
Attachment B (Figure B-1), a part of this Order.

2. Treated municipal and industrial wastewater is discharged from a multi-port diffuser
into the Feather River, a water of the United States at a point Latitude 39° 05’ 48" N
and longitude 121° 35’ 45" W at Discharge Point No. 001. According to the mixing
zone analysis provided as part of the Report of Waste Discharge, the multi-port
diffuser is located 160 feet from the bank of the Feather River. The diffuser consists
of 40 ports each of 3 inches in diameter, located 4 feet on center. The total diffuser
length is 156 feet. According to the Discharger, since installation, 15 ports on the
left end of the diffuser had been covered. These ports were cleared in
December 2006.

3. The wastewater may also be discharged to one of six disposal ponds located within
the floodplain of the Feather River to the Feather River at a point Latitude 39° 05’
00” N and longitude 121° 35’ 53" W at Discharge Point No. 002.
C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data
1. Effluent limitations contained in the existing Order for discharges from Discharge
Point No. 001 (discharge to the Feather River) and representative monitoring data
as reported in monthly SMRs from the term of the previous Order are as follows:

Table F-2. Historic Effluent Limitations and Monitoring Data

T Monitoring Data
Effluent Limitation (From 1 July 2003 — To 30 June 2006)
: Highest Highest Highest

Parameter Units Average | Average | Maximum Average Average Daily

Monthly | Weekly Daily Monthly Weekly Discharge
Discharge | Discharge